PARTS LIST

| HOMELITE

DIVISION

_ PORT CHESTER,N.Y.US.A.

Pr i ce 35




WIZ 55 o SUPER WIZ 55 ¢« 66 « 80 CHAIN SAWS
?)/34-

2 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




WIZ 55 * SUPER WIZ 55 « 66 « 80 CHAIN SAWS

Wiz, Super Wiz Wiz, Super Wiz
_No Description Part No. 55 66 80 Qty. No. Description Part No. 55 66 80 Qty.
1 SCREW-hex, 1/4-20 x 1/2 80681-3 x x x 4 a8 TERMINAL-spark plug A-55373-A x x x 1
2 COVER-starter A-5B450-2A x x =x 1 39 LEAD-high tension 55235-A x x x 1
3 SPRING-rewind 56451-1 x =x x 1 40 GROMMET 60929 x © = 1
4  PULLLEY-starter 56452 x x x 1 41  SWITCH-oggle A-5T7716 % % ® 14
5  ROPE-starting 55898 x & o Includes:
6 GRIP-starting 55937 = x = 1 42 PLATE-"On-0Off" 55879 ¥ ® %= 4
7  INSERT-grip 58517 T ¥ 43 LEAD-ground A-5T7738 x = = 1
=1 WASHER-brake 58970 x W o B 44 SLEEVE-insulating 55290 £ % = 1
9 SHOE-friction A-57647 X % X 1 45 ROTOR 57579-A x x =x 1
10 SFRING-brake 56455 E X 2 1 46 COIL 55986-A x =x x 1
11 WASHER-retaining 76436 % E = 47 WASHER-lock, #10 83046 X ‘£ & 3B
12 RING-retaining 87906 X X X -l 48 SCREW-fil., 10-24 x 1/2 80595 = & = 1
13 SCREW-hex, 12-24 x 9/16 80899 X X X 2 45 SCREW-fil., 10-24 x 7/8 . 50660 x z= x 2
14 RING-starter mtg. 56531-6 x x x 1 50 CONDENSER-w/terminal 10887 = B & %
15 NUT-jam, 7/16-20 81110 X £ B & 51 SCREW GROUP-condens \ 27750 ® OF OB A
16  WASHER-lock, 7/16 83019 X X W & 52 COVER-breaker box 55979 X X o A
17 WASHER-flat, 7/16 84055 ¥ x ® 1 53 GASKET-cover 55978-2 x x x 1
18 CUP-starter 56441-1 x x x 1 54 SCREW GROUP- 57749 * X = &
19 SCREEN-air 56442 2 B =B A 55 POINTS~br A-58165 w % = A
20 SHIELD-cylinder A-59588-1 x x 1 56 Include ~felt 55984 x X =% X
21  SHIELD-cylinder A-68108-1 > R 57  WASHER-tertainal @ 55983 X x x 1
Includes: 58 i 55982 x X o X
22 SCREW-rd.hd. , 6 x 1/2 80513 X 4 59 : round lead O 57733 ® X x4
23 SCREW-hex, 10-32 x 9/16 80825 x ®E ® B 60 z E@ 57744  o® ® &
24 PLUG-button 32814 ¥ % ¥ 4 61 -cover 35980 = X B 1
25 SCREW-hex, 12-24 x 3/8 80837 x x = 2 62 -felt b6292-A x x x 1
26 HOUSING-fan A-57542-5 x xz x 1 REW- h@i‘ x 5/16 80598 ¥ ¥ x 2
27 STUD-fuel tank 73730 X X % CLAMP4inn 55962 % 2 % 1
28 SCREW-fil., 1/4-20 x 1/4 80325-2 x 5CR %, 8-32 x 1/4 80575 X =T x 3
29 SCREW-hex, 10-24 x 3/8 BO8BYH-1 x =x x 66 o3 uter 55161 x x %= 1
30 CUSHION-handle 56281 : SE - 1 67 ack A-63179 ¥ Fx = 4
31  CLAMP-handle, fan housing 56282-A x X % ludes: SEAL 56134 % % x I
a2z SCREW-hex, 12-24 x 1/2 80821 x 2 6 BEARING-needle 57533 x* x= x 1
33 KIT-fuel tank bracket A-64901 % x 1 70 GOVERNCR A-58222-3 E x 1
KIT-fuel tank bracket A-64846 % 1 % ROD-governor A-63046 % = A
STRAP-reinforcing included in kit O KEY-rotor 75078 ®» ® x 1
Includes: Q 73 SPRING-governor 63047 x % 1
34 SCREW-hex, 1/4-20 x 13/16 ’ % = \\1 74  BRACKET-governor spring 63048 x x x 1
35 BRACEET-strap S48 1 75 NUT-1/4-28 81114 x 1
BRACEKET-strap 3 1 76  WASHER-square 59345 x 1
a8 NUT-lock, 1/4-20 3110 z 1
an SCREW-hex, 12-24 x 14/16 80751&( x 2
TOOLS OIL
A-22808 55291-C GEAR OIL- 1 pt.
A-22560
A-23696-
23136~ PAINT
2 2
2282 ) 24101 SFRAY CAN-blue
A-23137 JACKSCREW 24453 SPRAY CAN- "70" blue
22812-1 PLATE-shaft aligning 23475 SPRAY CAN-red
23391-1 PLUG-back plate needle bearing 22772 SPRAY CAN-black
23233 PLUG-back plate, crankcase seal
23228 PLUG-sprocket shaft bearing
22828 PLIERS-piston snap ring
22726 PLIERS-snap ring
23528 WRENCH-socket screw (conn.rod) - 55 & 66 AVAILABLE:
A-23809 PLUG-conn. rod needle hearing
23287 ANVIL-sprocket shaft : . e | :
23710 SPANNER-starter cup I’tjomplete STARTER AS_ISEK.M_BLY #A-56540-6,
98994 PLUG-conn. rod, needle bearing includes Index #2 thru #12, #18 and #19.
22126 WRENCH-socket screw (conn. rod) - 80
DECAL

#23742 (universal replacement) composed of "DIRECT DRIVE", "GEAR DRIVE",
"STARTING INSTRUCTIONS", and two "HOMELITE" (letters 1/4" and 1/2" high).

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 3




WIZ 55

SUPER WIZ 55 « 66 « 80 CHAIN SAWS

Wiz, Super Wiz Wiz, Buper Wiz
No. Description Part No. 35 66 80 Qty. No. Description Part No. 55 66 80 Qty.
1 COVER-air lilter A-5T696-A ® == a4 GASKET T21%4 X 1;
) Ineludes: SCREW 37994  x i1 55 LINE4uel T2107-A x 1
NUT {not shown) 81163 E = 3 56 FITTING-fuel A-T2475 x E
3 FILTER-air 38036 X x 1 37 SCREW-flat, 6-32 x 3/8 80451 X 4
4 GABKET-lilter 57893 x @ 3 58 FITTING-fuel elbow 74917 X 1
5 GABKET-stud 57891 X z 1 58 LINE-fuel w/spring A-5H8379 X bE
6 STUD-mounting 57996 x x 1 60 SCREW-hex, 1/4-20 x 13/18 80573 X X X o0
7 LINE-fuel BAHBAO ¥ = I 61 BUMPER-spiked 55103-1 x x x 1
8 TFITTING-[uel 57652 ¥ = 4 62 HANDLE BAR-[lush cut A-BT6TI-2 & x x 1
9  LINE-uel 55805 x x 1 HANDLE BAR-wrap-around A-57871 Optional 1
10  FILTER-fuel A-59251 % ' & I 63 FITTING-elbow 31734 ® o &S Al
11 Includes: FILTER 50263-1 x X ® i 684 FITTING-straight 68393 ® o
12 CAP-fuel A-B2140-1 x x =xm 1 65 WASHER-lock, 5/16 F3003 X W % B
Inecludes: 66 SCREW-hex, 5/16-18 x 1-1/2 20087 X ¥ x B
13 GASKET 65358 X x @ 4 67 STRAP-fuel tank 59347 x i X
VALVE-check (not shown) 63718 x = = I 68 GASKET 53116 % =
14 DECAL-caution 4144 ¥ ox o= 1 69 SCREW-pan, 10-32 x 3/4 80583 x % B
15 TANK-fuel, See Note 4 A-G5324-A X % X VALVE-reed A~ 55958«\ x oz H
Includes: Includes:
16 GASKET-fuel tank 67749 x o 1 70 SEAT-reed valve = & 3
17 COVER-fuel tank STH95-3A X T | g BN REED X x 4
13 SCREW-fil, , 8-32 x /4 52156 x x 1 T2 CLAMP-reed x x 4
19 GROMMET 64473 L % 2 T3 SCREW-pan, 4-40 x x x 3
20 SCREW-pan, 8-32 x 5/8 32177 x x 1 74 WASHER-lock, 1/4 x x 2
21 SCREW-fil, 8-32 x 1-7/16 82187 X 3 ' 75 NUT-1/4-20 X X &
22 SCREW-fil, 8-32 x 5/8 82148 x x 3 76 SLEEVE-vod x x 1
23 S8CREW-shoulder, 64133-A % & I 77 SCREW-pan, 1 1
24 CAP-oil A-63T17-A x X % 1 See C b
Includes: 78  ELBOW-air, Se 3 1
25 GASKET 26607 ¥ W ® 1 74 GASKET 1
VALVE-check (not shown) 63718 ¥ ¥ oz X 80 x * ¥ 4
26 LINE-oil A-55191 ¥ 3 & X 51 55045-A x x x 1
27 VAILVE-check A-50456-A x x = 1 a2 A-55207 % e ox 4
28 FILTER-nil A-50449 ® % & L ¢ A-63178 A x x il
29 LINE-oil Hlter 58000 T = =z 1
30 GASKET-seat 55110 = I 55372 % 2 % 4
31 SEAT-check valve 59450 ® o a1 80821 x X X 2
32  GASKET 25107 x x x 1 85 A-55228 o X w4
33  CAP-check valve A-53167 X ox % 3
34 SPRING-valve 59022 X X & LACK-throttle (not shown) A-55232 B OB & 4
35 BALL-check 25527 X X 86 5P G 72970 ¥ ® = 1
36 SPRING 69203 % 87 &Ew—pun, 8-32.x 1/2 20560 X E x 4
37 PLUNGER-oil A-57834-10 x xJ 1 L D-carburetor, Sece Note 1  55104-89 x x x 1
385 Ineludes: "O' RING 74388 o Q s § ARBURETOR-See Note 2 A-58102 x: = %
39 o RING 50074 5y 90 Includes: BRACKET-spring 63048 X ®E W 1
40 DUTTON \ v 8 1%:1 GASKET 55558-3 % % x 1
41 SCREW-hex, 12-24 x 5/8 x x 92 GASKET 55946 x x= x 1
42  ELBOW-air x 2 @ 83 STUD 35945 x x x 2
43 GASKET 73 x X 94 SPACER-eed valve big33-1 x = =x 1
44  GASKEET Qﬁa x 45 BRACE 5HA49-A x x x 1
45 BPRING-compression 031 iz =T 2 96 CUSHION-handle 55148 x ox x 1
46 SCREW-pan, 10-32 x 1-3/13 80841 \ x 8 97 SCREW-hex,1/4-20 x 5/8 80581 x x x 4
47 BSCREW-pan, 6-32 Y‘/ 5063 @ 2 88 ROD-throttle, See Note 2 63577 4 1
48 CAP-air filter 5a066~ ul 99 PIN-spring, See Note 2 63579 x 1
48  FILTER-air a7 = 1 100  SPRING-throttle, See Nole 2 63578 x 1
50 GASKET-filter 571 x 1 101 VALVE-reed w/studs,
51 TANK-fuel Q 5568-2 x . See Note 3 A-53800-A x 1
52 NUT-1/4 ote 4 Q!lﬁi— & X 3 102 STUD-See Note 3 27464 X 2
I\"[]T_1/4% 114 x 2 STRAP-reinforcing (not shown) 63035 2 1
53 re, See 50348 x X 1 COVER-fuel tank (not shown) 57595-3 X 1

Note 1 - Service replacement SHIELD #55104-9 does not have hole for large PLUG (button) #66533, used in early WIZ "55" only; not required in later models.

Note 2 - Service replacement CARBURETOR #A-53102 (HL-117C) supplied with #56175 throltle friction spring installed, and #75756 throttle opening spring

W%

packaged with assemhbly.

On WIZ "66" models use carburetor as supplied, discard #75756 spring.

for older units

On W% "55" models equipped with index #91, #98, #90, and #100 use carburetor as supplied, discard #75756 spring.

On WIZ "35" models (orginally equipped with HL-46B or HL-2044A carburetors) remove and discard #56175 spring, thread #75758 spring onto other
end of throttle shaft (an anchor pin is provided); loosen turret screw, turn inlet position 180°, tighten screw.

Use Repair Parts Kit #57987, Gasket Set #57919 for 1IIL~117C

Note 3 = For units below serial number 2537289 use #55019-11 Elbow,

Note 4 - Service replacemenl crankcase A-64802-A and fuel tank A-65324-A require two (2) grommets #64473 (supplied with A-65324-A tank and A-64902-A
crankease) and one (1) shoulder screw [64133-A, When using new tank A-5324-A and old crankease A-63177-A (with 1/4'" slud) use only one (1)
grommet on top of mounting tab and fasten with a square washer and lock nut. If the new crankcase A-64902-A is used with the old tank you should
drill out the hole in the crankcase mounting tab to a 3/8" diameter, insert grommets #64473 on both sides and fasten with shoulder screw #64133-A,

and HL-204A models: refler to #23621-A Rev. 1 Carburelor Sheet.
#80638 Screw, #A-55800-A Valve, including #27464 Stud.

The above drilling and fastening methods can also be used on WIZ "55" with the new crankeasc A-G4902-A.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



USE
HOMELITE CEMENT
NO. 2ETEE

WiZ'66' BELOW
SERIAL NUMBER
2611989

WIZ '55° BELOW
SERIAL NUMBER
2537289

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




| ceaaikna .

WIZ 55 ¢ SUPER WIZ 55 ¢ 66 ¢« 80 CHAIN SAWS

32 0 W 5 (b
36 < R

See AD-114

6 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



WIZ 55

Wiz, Super Wiz

SUPER WIZ 55 « 66 ¢« 80 CHAIN SAWS

Wiz, Buper Wiz

No. Description Part No. 55 66 80 Qty. No. Description Part No. 55 66 80 Qty.
1 NUT-3/8-21 81142 B OB O A 33 SCREW-hex, 10-24 x a/8 BOB6O-T x X 2
2 WASHER-cluteh haha6 % = x 1 SCREW-pan, 10-24 x 1/2 SUGT2 x 2
3  COVER-clutch 55126-A x x 1 34 MUFFLER A-36068-A F x x 1

heavy duty, See Note 1 58023-A f § =x 1 35 MUFFLER A-56613-A x 1
4 SPRING-clutch 55123-C x x x 2 36 CAP-muffler, See Note 3 56396 ¥ = = 1
5 SPIDER-clutch 58546-3 x X 1 37  DAMPER-heat 55306-5 x 1
heavy duty, See Nole 1 B58547-2 § + =x 1 38 CRANKCASE-See Note 4 A-64902-A x x x 1

6  SHOE-clutch A-53692-4 x x 6 Includes:
heavy duty, See Notel A-58028 Pt x B GROMME T-(not shown) 54473 2 X % 2
7 GEAR-drive w/drum it BOLT-guide bar 57625 x x x 1
3.57:1 ratio, 21 leeth  A-G4286 X . 1 40 PIN-bolt 41738 X ¥ ® &
Includes: 41 BOLT-guide bar 58020-A x x x 1
8 WASHER-thrust 64282 X X 42 SEAL 56134 % 4 oz 4
2.84:1 ratio, 25 teeth A-56515 T { 1 43 STUD 356871 X x X 6
2:1 ratio, 32 teeth A-56154 . 1 44 SCREW-shoulder * & 64133-A = =x x® 1
heavy duty, See Note 1 45 SCREW-hex, 12-24 \ 80867 2 O O® P
3.57:1 ratio, 21 teeth  A-64287 A | 46 GASKET-cylinder % HABE4 x %= E A
Includes: 47  WASHER-lock, 1/ 83009 x © x 4
8 WASHER-lhrust 64282  § + x 2 48 NUT-1/4-28 81065-2 x % x 4
2.84:1 ratio, 25 tecth  A-58259 § 1+ F 1 PISTON & )N@ A-B327Y-A x X 1
2:1 ratio, 32 teeth A-58460 f t t 1 @ g 55038 x X 2
9  BEARING-drive gear 56133 x x x 1 64742 x X 1

10 NUT-loek, 1/2-20 81101 X X . 55095 x X 1

11  WASHER-sprocket (outer) 56077 X &= o= ik A-BTOTO-A x 1

12 SPROCKET-See Note 2 6291 x 2

1/2" pitch, 8-tooth 55593-3 x x x 1 64742 = i
9/16" pitch, 7-tooth 74481-1 7§ 1 Gl ¢ 53085 % il
7/16" pitch, 8-looth 63264 T i ;A § A-BY9483-1 x X 1
7/16" pitch, T-tooth 63263 ¥ ;2 s o

13 KEY-sprocket 56076-1A x  x X 80805 x % 2

14 WASHER-sprocket (inner) 56074 R O 59351 . - 1

15  SPACER-=sprocket 56071 X X 53 nnecting A-58303-A % A

16  SEAL-formica 56072 x  x \x @n des:

17 BEARING-ball 56219-8 x 1 SCREW-10-32 x 9/16 58093 X 2

1§ RING-retaining 28922 3 % 4 BEARING-needle 89351 x I

19 GEAR-driven . % CRANKSHAFT 58895 x 1

3.57:1 ratio, 75 teeth  A-56824 & x K CRANKSHAF'T 58896  x 1
2.84:1 ratio, 71 teeth  A-56516 = @ CRANKSHAFT A-58892-1 ¥
2:1 ratio, 64 teeth A"@ PO T 57 SCREW-bearing retaining 19288-4 x = x 2

20 SHATT-sprocket \ x 1 58 WASHER-lock, (thin) 83061 x x x 2

21 SCREW-flat, 12-28 x 3/8 @ 1 x 4 59  GASKET-scaling 5AO4B-A x x x 1

22 GASKET-drivecase cove 0535 @ = 1 (i11] RING-retaining L6109 x b4 2 |

25 COVER-—gear case !Q_aszzﬁ_ x X 1 61 BEARING-main HB08T-8 x X X 1

Tneludes: 62 KEEY-rotor 75078 = = B X

24 CAP-filler A_ﬁgw e s oo 63 ROLLERS-needle (set of 27) A-65615 -l 1

Includes: ROLLERS-needle (sct of 31) A-64678 x 1
a5 GASKN % @7 X x x 1 ad GASKET-hack plate 55049 s omm oo
VA chétk (not 718 x % x 1 65 NUT-3/8-18 81089-2 x x x 2

26 SCREW@( 3/8 80548 x x X 3 66 WASHER-lock, 5/8 23018 ¥ = &2

27 F y 35008 *x x x 1 PLATE-adjusting A-55581 % % o A

28 O 55089 ¥ % % 1 67 Includes: PLATE 55001-2 % ® x 1

29 55100 x % x 1 68 NUT-3/8-16 51123 X % oe i

30 PLUG 40190-8 % x 1 69 PIN-adjusting 55552-1 x =x x 1

K PLUG 65344-8 ¥ 1 70 SCREW-rd.,
31 Ineludes: GASKET 25038 x: X o 4 5/16-18 x 2 80617 x x x 1
39 CYLINDER A-59008 x ¥ 7, PLATE-guide bar (outer) 5BYST-A x 9 = 1
CYLINDER A-53253 x 1 72 PLATE-guide bar (inner) 56956 ®: X = 4
CYLINDER A-63523-A x 1 + Optional
Note 1 - Measure width of clutch shoe to determine type of clutch agssembly ACCESSORIES Part No. Qty.
in unil; 5/8" shoe requires standard type mating parts, 3/4" shoe
requires heavy duty replacement parts, HANDLE HELPER A-BTT57 1
Includes: NUT BTT60 1
Note 2 - Check number of teeth before ordering replacement. PLUG 67759 2
KNOB A-BTT63 i
Nole 8 - NOISE SUPPRESSOR ASSEMBLY #A-56558 available [rom your HEAT DAMTER KIT A-55900 1
HOMELITE Dealer, use in place of #36396 Cap. Includes:
NUT-flex lock, 10-32 B1107-2 1

Note 4 - See page 4, Note #4. SCREW-pan hd., 10-32 x 3/4 80583 2

SCREW-rd, hd. , 10-32 x 2-1/2 80283 1
BCREEN-spurk arrestor 65808 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



WIZ 55 o SUPER WIZ 55 « 66« 80 CHAIN SAWS

HL-117C (A-58102)

NOTE: Throttle*épening Spring #75756 is packaged with assembled carburetor. When installing the
A-58102 carburetor as replacement on saws without governor, replace friction spring #56175
with throttle opening spring #75756. An anchor pin is provided for this spring.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



WIZ 55 o

SUPER WIZ 55 « 66« 80 CHAIN SAWS

No, Description Part No. Qty.
1 THROTTLE SHAFT & LEVER A-T75624-A 1
2 Includes: LEVER-throttle stop 77247-1A 1
3 PIN-fulerum TA-55762 1
4 SCREW-rd.,6-32 x 1/4 ¥ 80465 1
5 WASHER-lock, #6 T 83024 1
6 SHUTTER-throttle 75532 1k
7 BUSHING 72812 2
8 CLIP-throttle shaft 73086 1
9  WASHER-lock, #8 83000-1 1 * \
10 SCREW-flat, 8-32 x 5/16 73088 1 \
11 SCREW-rd.,4-36 x 1/4 T 80006-1 ®
12  WASHER-lock, #4 t  83008-1 Q
13  LEVER-throttle w/roller A—7552 @
14 PACKING-adjusting screw
15  WASHER-adjusting screw 7573 @
16 SPRING-adjusting screw ‘i‘ c)
17 SCREW-main adjustment
18 SHUTTER-choke 57827 Q
19 SPRING 73264
20 PLUNGER
21 INLET NEEDLE & SEAT ® %
22 Includes: GASKET Q @
23 SPRING-inlet control lev
24  LEVER-inlet control S 55747
25 SCREW-idle adjust 56627
26  GASKET-fuel pu % K 58529
27  DIAPHRAGM- mp O T 57729
28 BODY-fuel % 55748
29 SCREEN T 55752
30 1ner 55751
31 amer 55750
32
33

S EW-strai T 55756
-fil, 13/16 w/lockwasher 55316
C 63048

3N, KE
éragm 57923
DIAPH M-main t 57829
GA ~diaphragm cover 57824
@ 38 -idle stop 71509
V 39 %;m(‘i—icﬂe stop screw 28064
40 ELCH PLUG-3/8" T 30818
41 PLUG-channel T 57820
42  RING-retaining 57819
43 SCREEN 57818
44 SCREW-PLUG-8-32 (early models) 73067
LEAD SHOT (late models) 55746
45 CHOKE SHAFT & LEVER A-T75740
46 GASKET SET T 57919
47 REPAIR PARTS KIT 57987
GASKET & DIAPHRAGM SET 63590

T Included in Repair Parts Kit

LI e T e T e T T = o N T S S Ty S Gy G U Y

[ S

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




n

WIZ 55 o SUPER WIZ 55¢66 ¢80 CHAIN SAWS NUMERICAL

Part No. Description Qty. Part No. Description Qty.  Part No, Description Qty. Part No. Description Qty.
18238-A Screw 2 55805 Line-fuel A-57738 Lead-ground A-B5615 Rollers-neeadle
22126 Wrench 1 55871 Stud 57744 Box-breaker 5308 Screen

A-22560 Remover 1 5HBTY Plate-"0On-Off" 577449 Screw Group 67749 Gasket
22726 Pliers 1 55808 Rope-starting 57750 Serew Group A=BTT7HT Handle Helper
22772 Paint-black 1 A-55900 Damper Kit A-57834-10 Plunger-oil 67759 Plug

A-22808 Wrench 3 55932-7 BSeat-reed valve HTH91 Gasket-stud 67760 Nut
22312-1 Plate 1 55433-1 Spacer 57993 Gasket-filter A-BTT63 Knob
22820-1 Collar 1 55937 Grip-starting 57994 Screw 67906 Ring-retaining
225828 Pliers 1 55941-1 Reed 57996 Stud -mounting 63035 Strap-reinforeing
23136-2 Body-jackscrewl 55842 Clamp-reed

5aY45 Stud
55946 Gasket
A-55954 Rod-throttle
A-55958-4 Valve-reed
H5962 Clamp=-inner
55978-2 Gasket-cover
55979 Cover
55980 Clip-cover
55982 Nut-terminal
55983 Washer-termina
55584 Wick-felt
55986-A Coil

A-23137 Juckscrew 58023-A Cover-clutch G8393 Fitting-atraight
23228 Flug
23232 Sleeve
23233 FPlug
23234 Plug
23267 Anvil
23391-1 Plug
23475 Paint-red
23528 Wrench

A-23696-A Remover
23710 Spanner
23742 Deeal

A-58028 Shoe-clutch A-T72475 Fitting-fuel

58036 Filter-air 72107-A Line-fuel
58085 Screw 72174 Gasket
A-58102 Carburetor ‘TZ.EK Spring
A-53185 Points-breaker T —2 Gasket
A-58222-3 Governor %

1
1
1
1
1
1
1
1
i |

58020-A Bolt-guide bar 1 A-68108-1 Shield-cylinder
1
i1
1
2
1
1
1
A_58259 Gear-drive w/drum 1
1

Stud-fuel tank
3 "' Ring
4481-1 Sprocket

A-58303-A Rod-connecting
A-58460 Gear-drive w/drum@ 74917 Fitting—-fuel elbow

L O e e e ST S . St -y S (e, g

58517 Inserl-grip 75078 Key-rotor

L e e T e e e e e I i S - B R T

58546-3 Spider-clute T6436 Washer-retaining

1
1
1
a3
i
31
2
1
1
1,
1
1
A-23809 Plug 1 55987 Condenser 58547-2 Spider-clutch I TENING PARTS
24101 Paint-blue 1 A-56068-A Muffler 58549-A Brace 1 087 5/16-18 x 1-1/2 2
24453 Paint-"T0" blue 1 56070 Shaft-sprocket A-58892-B Crankshad d. 3 10-32 x 2-1/2 1
25038 Gasket 1 56071 Spacer-sprocket 1 58895 Cranksh: ik 0325-2 1/4-20x 1,/4 1
25527 Ball-check 1 56072 Seal-formica X 285806 C kshaft 0 820451 6-32 x 3/8 4
27464 Stud 2 56074 Washer-sprocket 1 58970 / ~hrake : 80513 6x1/2 4
2R922 Ring-retaining 1 56076-1A Key-sprockel 3 58000 -oil [ilter B0548 #-32 x 3/8 3
31734 Fitting-elbow 1 56077 Washer-sprocket 1 Spring-valv O 1 80560 8-32 x 1/2 4
32814 Plug-button 1 56097-5 Bearing-main 1 oM Ring i 80573 1/4-20 x 13/16 8
40190-58  Spark Plug 7 56109 'Ring—retaining ¥ Filter- 1 30575 8-32x 1/4 3
41738 Pin-holt 1 56133 Beuring 1 Filt 1 80581 1/4-20 x /8 4
55019-13 Elbow-air 1 Bi134 Seal 1 5 @ 1 30383 10-32 x 3/4 5
55036 Washer-clutch 1 A-56154 Gear-driven a el tank + & 80595 10-24 x 1/2 1
53038 Piston Ring 2 A-58138 Gear-drive asher-square it 80598 6-32 x 5/16 2
56045-A Spring 1 56219-8 Bem:ing,‘—bal@ earing-needle 1 80617 5/16-18 x 2 1
55048-A Gaskel-sealing 1 56281 Cushiong#nd Filler-oil 1 B0H24 10-32 x 1 2
55049 Gasket 1 56282-A Clam —1@ 1 Seat-check valve 1 80630 6-32 x 1/2 )
55033-B Gasket 1 56291 Ris g A A Valve-check 1 80651 12-28 x 3/8 4
55039 Gasket 1 562092-A Sex t \59&83-1 Rod-connecting 1 80658 4-40 x 3/16 8
55066-2 Cap-air filter 1 A-38379 % uel \ 59588-1 Shield-cylinder 1 30660 10-24 x 7/8 2
55085 Ring-retaining 1 bG346 —muffl @ A-59988 Cylinder 1 40672 0-24 x 1/2 2
55088 Ring : 4 up-staffer 650929 Grommet 1 80676 12-24 x 5/8 4
55099 Window 1 Screen-ail E 63024 Sleeve-rod 1 80681-3  1/4-20x 1/2 4
55100 "Q" Ring 1 A star i 63031 Spring-compression 2 80751 12-24 x 11/16 2
55103-1 Bumper-spiked 1 5 imggowind 1 A-63046 Rod-governor i 30805 8-32 x 9/18 2
55104-9 Shield-carb. % % 5 illeytstarter 1 63047  Spring-governor 1 50821 12-24 x 1/2 4
55107 Gasket 56455 E-hrake 1 63048 Bracket-spring 1 80825 10-32 x 9/18 8
55110 Gasket-seat A-56515 Gedr-drive 1 63148-1 Bracket-strap 1 80837 12-24 x 3/8 2
55116 Gasket A-565186 ear-driven 1  A-63178 Handle i 30841 10-32 x 1-3/18 2
55123-C Spr]‘_ng—c 2 565386 Ring-sturter mlg.1 A-63174 Plate-hack 1 20867 12-24 x 3/4 a
55126-A Cov 1 wh607  Gusket 1 63181-1 Bracket-strap 1 50869-1 10-24 x 3/8 1
55146 ushi dle 1 56613-A Muffler-w/eap 1 A-63238 Cylinder 1 50899 12-24 x 9/16 2
55161 %mte‘r T 4 56824 Gear-driven 1 63263 Sprocket 1 81013-1 Nut-1,/4-20 2
A-55167 Cap¥check valvel 56H64 Gasket 1 63264 Sprocket 1 81065-2  Nut-1/1-28 4
A-55191 Line-oil 1 26956 Plate -inner 1 A-63522-A Cylinder i B1088-2 Nut-3/8-16 2
A-55207 Trigger 1 56957-4 Plate-outer ki 63577 Rod-throttle 1 51101 Nut-lock, 1/2-20 1
A-55228 Cover-handle 1 A-5T7070-A Piston & Pin 1; 63578 Spring-throttle 1 81107-2 Nut-10-32 1
A-55226-C4 Cover 1 57172-B Filter-air 1 63579 Pin-spring i 81108 Nut-1,/4-20 !
55235-A Lead 1 57173 Gasket-Tilter 1 A-63717-aA Cap-liller il 51110 Nul-7/16-20 2
A-55279-A Piston & Pin 3 57289-1 DButton 1 64718 Valve-check 1 51114 Nut-1/4-28 3
A-55282 Lock-throttle 1 57533 Bearing-needle 1 64133-A Screw-shoulder T 31123 Nut-3/8-16 1
25280 Sleeve 1 A-57542-5 Housing-fan 1 A-64140-1 Cap-fuel 1 51163 Nut=1/4-20 1
55281-C  Geur 0il 1 57579-A Rotor L 64144 Decal-caution 1 81192 Nut-3/8 x 24 1
53372 Pad-felt & 57595-3 Cover-fuellank 1 4282 Washer-thrust 2 82146 8-32 x 5/8 3
A-55373-A4 Terminal 1 57585-3A Cover-fueltank 1 A-64286 Gear-drive w/drum 1 82156 8-32 x 3/4 3
55506-5 Damper-heat 1 57618-4 Elbow-air 1 A-64287 Gear-drive w/drum 1 82177 8-32 x 5/8 ¥
55651-2 Plate 1 57625 Bolt-guide bar 1 64473 Grommet 2 82187 8-32 x 1-7/16 7
55532-1 Pin-adj. 1 A-57647 Shoe-friclion 1 A-G4678 Rollers-needle 1 83003 Washer-5/16 2
ba553-3 Gasket 3 1 57652 Fitting-fuel 1 64742 Ring-retaining 1 23009 Wazher-1/4 8
A-55568-2 Tank-fuel i 27639 Gasket 1 A-64846 Kit-fuel tankbracket 1 83018 Washer -3/8 2
A-55591 Plate-adj. 1 A-57671 Handle Bar 1 A-64901 Kit-fuel tankbracket 1 830189 Washer-7/16 1
55593-3 Sprocket ¥ A-576873-2 Handle Bar 1 A-64902-A Crankease 1 83046 Washer-+10 &
556480 Line-fuel 1 A-57696-A Cover-airfilter 1 A-65324-A Tank-fuel 1 83061 Washer-lock 2
A-556692-4 Shoe-clutch 6 A-57716 Switch-toggle B 65358 Gasket 1 84055 Washer-7/16 3
A-55800-A Valve-reed 1 87733 Tab-groundlead 1 65544-8 Spark Plug 1

10 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.






O
\/ PORT CHESTER,N.Y. U.S.A.

ED10712 0X



